UFO Freestanding p|CIﬂi|(CI

Dedicated to FLA 4 990

EN Installation manual / DE Montageanleitung / ES Manual de montaje / FR Notice de montage /

IT Istruzioni di montaggio / PL Instrukcja montazu / RU MHCTPYKUMA NO MOHTaXKy

WARNING / WARNUNG / ADVERTENCIA / AVERTISSEMENT / ATTENZIONE / OSTRZEZENIE / BHUMAHMUE

EN This manual only applies to the installation of UFO Freestanding only. The operation of the device is included in the dedicated manuals.

DE Dieses Handbuch gilt nur fur die Installation von UFO Freestanding. Die Bedienung des Gerats ist in den entsprechenden Handbuchern enthalten.
ES Este manual sélo se aplica a la instalacion de UFO Freestanding. El funcionamiento del dispositivo se incluye en los manuales dedicados.

FR Ce manuel ne s'applique qu'a I'installation du pilier. Le fonctionnement de I'appareil est décrit dans les manuels prévus a cet effet.

IT Il presente manuale si riferisce esclusivamente all'installazione di UFO Freestanding. Il funzionamento del dispositivo & incluso nei manuali dedicati.
PL Niniejsza instrukcja dotyczy wytacznie instalacji urzadzenia UFO Freestanding. Obstuga urzadzenia jest zawarta w dedykowanej instrukgji.

RU [laHHOe pyKOBO/CTBO OTHOCUTCA TO/LKO K ycTaHoBKe UFO Freestanding. dkcnyaTauma ycTpoiicTsa onmcaHa B CeumanbHbIX PyKOBOACTBAX.

UK

Copyright Planika Sp. z o.0. Q:‘ \JEJ www.planikafires.com 11561#00

23.01.2025



1. MEASUREMENTS

| 1200 | 430
1020 306
e N
O o
o | | (2]
(2] <
bt 2 \ J
@ @
2
o
O .
]
—
N
|l 309 _|
800 553
A B C1l D
7
/ ’
S
Cc2
EN DE ES FR IT PL RU Quantity
A. | casing for burner Brennergehause Carcasa para Boitier pour brileur Invollucro peril Obudowa palnika Kopnyc ans ropenku 1
quemador bruciatore
B. | Stand with base Stander mit Sockel Soporte con base Socle avec base Supporto con base | Stojak z podstawa Mopcraska ¢ 1
OCHOBaHWEM
C. | Glass panels Glasscheiben Paneles de cristal Panneaux en verre | Pannelli divetro Panele szklane CTeKkNAHHble NaHenn 1
D Installation Installationsanleitung | Manual de Manuel Manuale di Instrukcja instalacji PykoBogacTso no 1
" | manual instalacion d'installation installazione yCTaHOBKe
M6x40 allen bolt M6x40 Inbusschraube | Tornillo allen Boulon allen M6x40 | Bullone a brugola Sruba imbusowa BOAT C WwecTurpaHHom
E. with eraser mit Unterlegscheibe M6x40 con avec gomme M6x40 con gomma | M6x40 z gumka ronoskoi M6x40 ¢ 2
borrador IACTUKOM
E 5m electricity 5 m Stromkabel Cable eléctrico de Cordon électrique Cavo elettricoda 5 | Przewdd elektryczny INeKTPUYECKUIA LHYP 1
" | cord 5m de5m m 5m 5m
G. | M6x15 Screw M6x15 Schraube Tornillo M6x15 Vis M6x15 Vite M6x15 Sruba M6x15 BuHT M6x15 4
H. | M4x10 Screw M4x10 Schraube Tornillo M4x10 Vis M4x10 Vite M4x10 Sruba M4x10 BuHT M4x10 6
I. | Glazing bracket Verglasungshalterung Soporte dg Support de vitrage | Staffa per vetri Wspornik szyby KpoHwrTeiH ana 6
acristalamiento oCTeK/ieHua




3. INSTALLATION

EN | Set the casing on top of the stand with base. Connect both elements with 4 M6x15 screws.

DE | Setzen Sie das Gehduse auf den Stander mit Sockel. Verbinden Sie beide Elemente mit 4 M6x15-Schrauben.

ES | Coloque la carcasa sobre el soporte con base. Conecte ambos elementos con 4 tornillos M6x15.

FR | Placer le boitier sur le support avec la base. Relier les deux éléments a |'aide de 4 vis M6x15.

IT | Posizionare I'involucro sopra il supporto con base. Collegare entrambi gli elementi con 4 viti M6x15.

PL | Ustaw obudowe na godrze stojaka z podstawg. Potgcz oba elementy za pomoca 4 Srub M6x15.

RU | YcTaHoBWTE KOpnyc Ha NOACTaBKY € ocHoBaHWeM. CoegnHuTe 06a aneMeHTa ¢ NomoLLbio 4 BUHTOB M6x15.

Element A

EN Set the glass panels on dedicated place and secure them with glazing bracket and screws. Make sure the longer one would be additionally secured with allen bolts with
eraser.

DE Legen Sie die Glasscheiben auf den dafiir vorgesehenen Platz und befestigen Sie sie mit der Verglasungshalterung und Schrauben. Achten Sie darauf, dass die langere
Scheibe zusétzlich mit Inbusschrauben mit Unterlegscheibe gesichert wird.

Es Coloque los paneles de cristal en el lugar previsto y fijelos con el soporte de cristal y los tornillos. Asegurese de que el mas largo se fija adicionalmente con tornillos Allen
con borrador.

R Placer les panneaux de verre a I'endroit prévu a cet effet et les fixer avec le support de vitrage et les vis. Veillez a ce que le panneau le plus long soit également fixé a |'aide
de boulons a téte hexagonale et d'une gomme a effacer.

I Posizionare i pannelli di vetro sul posto dedicato e fissarli con la staffa per vetri e le viti. Assicurarsi che quello piu lungo sia ulteriormente fissato con viti a brugola con
gomma.

PL Umie$¢ panele szklane w wyznaczonym miejscu i zabezpiecz je za pomoca wspornika szyby i $rub. Upewnij sig, ze diuzsza szyba jest dodatkowo zabezpieczona srubami
imbusowymi z gumka.

RU YCTaHOBUTE CTEKNAHHbIE NaHEeNW Ha CreLManbHO OTBEAEHHOE MECTO M 3aKpenuTe UX C NOMOLLBIO KPOHLUTENHA AR OCTEKNEHUA U BUHTOB. Y6eauTeck, 4To 6onee aNnHHan

naHenb 6yAeT AOMNONHUTENbHO 3aKPEN/IEHA WECTUTPAHHBIMM B6OTaMM C NACTUKOM.

Element |
lement C2
Element H

Element C1

N
@

=

X

Element E




EN | Connect the electricity cable and then set the burner into the casing. If necessary extend the electricity connection with additional 5m cable added to the product.

DE SchlieRen Sie das Stromkabel an und setzen Sie dann den Brenner in das Gehause ein. Falls erforderlich, verldngern Sie den Stromanschluss mit einem zusatzlichen 5 m langen
Kabel, das dem Produkt beiliegt.

ES | Conecte el cable eléctrico y luego coloque el quemador en la carcasa. Si es necesario, amplie la conexidn eléctrica con un cable adicional de 5 m afiadido al producto.

FR | Branchez le cable électrique et placez le briileur dans le boitier. Si nécessaire, prolongez la connexion électrique avec un cable supplémentaire de 5 m ajouté au produit.

IT | Collegare il cavo elettrico e inserire il bruciatore nell'involucro. Se necessario, prolungare il collegamento elettrico con un cavo supplementare di 5 m aggiunto al prodotto.

PL Podfacz kabel elektryczny, a nastepnie umies¢ palnik w obudowie. W razie potrzeby przedtuz potaczenie elektryczne za pomocg dodatkowego 5-metrowego kabla dodanego
do produktu.

RU MoakntounTe 3NeKTpUYECcKUii Kabenb, a 3aTem YCTaHOBUTE FOpesKy B Kopnyc. Mpu HeO6X0AUMOCTU YANMHUTE INEKTPUYECKOe MOAKNIOYEHME C NOMOLLbIO JONONHUTENBHOTO

5-meTpoBoro Kabens, L06aBNEHHOTO K U3genuio.




	1. measurements
	2. Included Elements
	3. INSTALLATION

